() Husqvama

SVARTPILEN 401 2018 <2018><EU><F2303R2>

Pos Part Number Description Additional Text Quantity
1 28542031044 ABS-Modul 1.00
2 28542040000 Retaining bracket, ABS module 1.00
3 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 3.00
4 06923060007 Hex.nut w.flange DIN6923-M6-10 3.00
5 0025060106 HH collar screw M6x10 TX30 2.00
6 0025060086 HH collar screw M6x8 TX30 3.00
7 0025060126 HH collar screw M6x12 TX30 2.00
8 90142125000 ABS SENSOR 2.00
9 0025060206 HH collar screw M6x20 TX30 2.00
10 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4 16.00
ADVENTURE
11 62113020100 banjo bolt M10x1x19.5 4.00
12 54813020100 banjo bolt M10x1x19 black SX, EXC USA 3.00
13 28542004000 brake hose, front, modulator/c 1.00
14 28542020000 Front sensor wheel 1.00
15 0991040083S flat head screw DIN 7991 M4x8 6.00
16 28542021000 Rear sensor wheel 1.00
17 28542002000 brake hose, rear, ABS/caliper 1.00
18 28542001000 brake hose, rear, ABS/brake cy 1.00
19 28111051000 Switch Brake 1.00

ABS
49490



20 54813026100 CABLE SUPPORT 10/4MM 2014 1.00
21 21013026000 Cable holders 10/6/4 mm 1.00
22 60111094100 BAR SPACER 4/7 BLACK 3.00
23 93813024000 brake hose clamp 2.00
24 28042003000 Brake Hose front ABS/MC 1.00
25 0025060166S HH collar screw M6x16 TX30 SL 1.00




